

TECTUM ACOUSTICAL PERFORMANCE

SOUND ABSORPTION COEFFICIENTS

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
FABRI-TOUGH II WALL PANELS									
Panel Type									
1"	.46	.62	.91	.89	.66	.85	.75*	A	A08 - 214

Please click on the test number to view or download the actual test.

* Fabri-Tough II tested with Guilford FR701 fabric. Results may vary when using other fabrics.